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TEST REPORT

High Voltage Ref. Lab.

Manufacturer: KASRA Co.

Test item description: Insulation Sample

Client:KASRA Co.

The issuing of this report does not mean a certificate for test object and is not

according to the activities of "Assessment counsile and Accordance with
Production Standards'.

Reference Laboratories Center High Voltage Group
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Address: End of Dadmrn Blvd., Shehrak-c{ihods. P.O.Box: l&651317 Tebran\ IRAN

Tel: (+9&21) tt07 94{n. Fex: (+9&21) 8807 t296

Email :L!g[y91@4i4'j1 Website: http://www. n ri.ac. ir
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Customer can complaint about lest results up to on€ month after issue date of test repon formally

and in written. lfany laboratory's fault is proven thal affected the test result, p€rforming oftest will

be done again without any payment. Sarnples are kept for six month in labomtory's archive. If
customer wants to retum the tesl samples, cant complaint to lest results.

Sarnpling is performed by costumers itselfand labomtory is not responsible for that.
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4- Summary oftest procedure and test Results

Atmosphcric Conditions in bb.

Pressure: P= 854.4hPa TemDerature: F14.9"C

Humiditv: R-!2A.5'/"

4.1- Elect€rical In!ulation sample,

This test has been peformed by a semiautomatic dielectric test set-q/pe Diehest DTS

Produced by BAUR Company.

In this test a sample by the size ofscmx5cm from the floor insulating is put inside a

container full of transformer oil between two cvlindrical brass electrod€s with 6.4mm

diameter.

Voltage increases to a breakdown (puncture) in the sample.

This test repeats for 4 other samples.
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Sample code Thichness(mm) Increase rate of
voltaqe (kv/s)

Breakdown voltage

(k\')
AYerage breakdown

sTH90079 3.8 3 5 t.1 -53.4-50.7 -5 4.6-56.6 53.3
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